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HEAT LOG JOB 00918
LIQUID HELIUM TANK
FEED BOX E
Itern Part No |Description _ Qty Unit PoNo _|Heat No
3041.S5-5A240 3/8"PL x 55.45" x 42.50" Hot Rolled ]
251575-1 [251106 |[Annealed & Pick 1/EA (008640 818354
304L.55-5A479 3" OD Rnd Bar x 1.25" Annealed &
251575-2 (251898 |Pickled 4]EA 1008608 | DS0155A
304LSS-8A276/SA479 17x4" Bar x 55.43" long Hot
1251575-4 1251102 |Rolled Annealed 1|EA 008678 | 233636
304L.8S-SA276/SA4791"x3" Bar x 55.43" long Hot
251575-5 |251103 |Rolled Annealed 1|EA |008678| 288340
251575-6 |251104 [304LSS-S5A240 3/4" per Sketch LBL-251104 1|EA 1008640 | 02F3
251575-8 |251107 |304L.SS-SA240 3/8" PL to Sketch LBL-251107 S EA |008640: 817467
251575-8 1251108 304LSS-5A240 1/4"PL to Sketch LBL-251108 4/EA 008640 819785
251575-10 1251109 |304L.SS-SA240 1/4"PL to Sketch LBL-251109 4|EA 008640 | 819785
3041.85-SA479 2" OD Rnd Bar x 1.44" Annealed &
251575-11 |25M860 |Pickied __4/EA 008608 | 150467
304L.55-SA479 2.25" Sq Bar x5.13" Annealed &
251575-20 |251899 |Pickled o 2|EA 1008609 B5802
251575-21 251907 |304LSS-SA269 2.50" OD x .065" w Tube 6.5|IN 1008678| 731741
251575-22 [251908 |304LSS-SA312 1/2" SCHS Ppe 2.75(IN |008678 KC88
251575-23 ;251909 |304L.SS-SA269 1" OD x.065" w Tube 1 _MJIN |008678| 898613
304L5S-5A511 Seamless Mech.Tubing 6" OD x 25"
251575-26 1251110 |w Tube e - 2|FT 1008712 412340
251575-29 (251115 |304LSS-SA240 1"PL Sketch LBL-251115 ~ 1|EA [008640| 602194
304LSS-5A240 3/8"PL x 55.45" x 35" Hot Rolled
251575-30 | 251105 |Annealed & Pickled 1/EA 008640 601951
251575-31 |251576  |304LSS-SA240 1"PL to Sketch LBL-25115 1|EA 008640 602194
304L5S-5A479 1.5 x 2.5" Bar x 3.25"Hot Rolled
251575-34 | 251900 !Annealed & Pickld 2|EA 10086089 B5802
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CERTIFIED MATERIAL TEST REPORT T
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_SANDMEYER STEEL com PANY
(Incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA 19116-359g
BOOD-523-3663 & FAX 215-877-1430 www.SandmayerStee'i.cnm

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
' Since 1952

BiLL
O CERTIFICATE OF TEST
TLOSDUTHWIZT H1n

SANDMEYERSTEELCOMPANY

CUSTOMER ORDER NO FRATLRE T Ne = nvnr oo azzon
QUALITY CONTROL DEPARTMENT
DATE:
_. e B T e
AADE: T .E 2Tl [ SPECIFICATION: % 20'0 22 .200 “o0: :- iIHEAT NO T
—_— — e e . - e Al e
1ECES meemmem e o _ DESCRIPTION . e
> -
& ol G
—
N R N SN VY N A
HEAT NO. S
HEAT NO.

- REvo302 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY
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CERTIFIED MATERIAL TEST REPORT e -
SHEC OROER ~NOY T ) )

SANDMEYER STEEL &
{Incorporated)

ONE SANDMEYER LANE PHILADELPHIA, PA 19118—3598
BOO-5S23-3663 o F'AX 215-B877-1430 www.SandmeyerSteel.cam

Family Owned and Managed —
Making Stainless Steel and Nickel Allo y Plate Products
Since 1952 '

CERTIFICATE OF TEST

IRoTI - e WD o JIrETor THAT TH:
3 SOUTHYZEIT H AMD HETHAMTTAL TIog
- - I - I
e . T e . -

bl - T r o — Z

SANDMEYER STEEL COMPANY

USTOMER ORDER NO,  — 7 1547 R ’ B
QUALITY CONTHOL DEPARTMENT

T [ T e B e R N
et ‘}SPECIHCATION e R N S (HFATNO' EEE

e ———— e e .

iy
i

_ DESCRIPTION

HEAT NO.

HEAT NO.

- REvosnz RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATERIAL TEST REPORT Tac oo
S50 OROCAR NG o

SANDMEYER STEEL cCom PANY
' (Incorporated)

ONE SANDMEYER LANE o PHILADELPHIA, pPA 19116-358g
BOO-523-3663 ¢ FAX 21 5-B77-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nicke/ Alfoy Flate Products
; : Since 1952 .

B3ILL
o CERTIFICATE OF TEST
SANDMEYER STEEL COMPANY
USTOMER ORDER NO - B IR
o QUALITY CONTROL DEPARTMENT
DATE P4 s
T T e
ADE EE ST FPEC!FICAT’ION' T T emE s EE T EAT NO .- SRR
cc'e_s%_“_ T e oescaieTion T T . T
| :
- _ 2 :
|
|
| jle e

0TI TSNl

HEAT NO.

- V03102 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



06/12/2008 FRI 15:02 FAX

ORDER 0136011/007 SON 222793

BHTR 7O,

AM. CALTLE METATA
L4001 ORANGE AV,
SL0 630- 1400

025[8?? Woos 006

**kkttktl-i-ri't&***ti'*

*  CERTLFICATION -

T't'i*t&#*ti*t*i\bi*ik

Catorizyy

BOL 01lL7823 TAQ 1497810 12/17/02

FARAMOUNT CA 90722
-------------------- TeTTomme—-~we-a YOUR ORDER & DATE T TN e e e
U2-16G3a 12/17/02 CUST# CASTLED]1 {UST TAG#IAC-l&BSB
-------- e B ITEM DESCRIPTION T T T T T T e e el
GRADE 30S5L/304q
Gize 30aL CFA RND BAK 3 STD Country of Melt SWE
Shdp Condition a T Country ol Mfy. Ush
Total Bundles 1 SON Weight 2154
il SPECIFICATTIONS I i E
AMS 56395, 4GavQ AMS QO-35-762
ASME SR182 =01 Ap> SME SA193 B8 EO1 AO2 EX 7 6.3
ASME 5p479 ROL ASTM Al182-01
ASTM A193 01A EX P g.3 ASTM A262 9a FRACTICE E
ASTM AZ76 QOA ASTM A473 01
ASTM RA4H: 0p DIN so049/EN 10204 3.1B
AIET 304L,ymns S30403,8AES10403 FED sTD QO-5-%63F
AM CASTLE 3304-97 REV 22 WESTINGHOUSE 10705DK
SOL ANNEALED 1500 F MIN. WQ WATER QUENCHEL
NO WETD WEpATR FREE OF MERCULY CONTAMINATTON
e - B MECHANTCAL & OTHER TESTS ~----o
Test Condition A -
Hardrness as shippead HBE 178 Hardness as tescec HB 178
Hardness as shipped HRE w7 Hardness ar testac HRB 87
Grain sise 7.0 - Tensile strength, KST (MPa) 85.0 ( 586)
Micro OK 0.2% Yield Strngtk KSI(MPa) 32.86 ( 225)
lintergranular corrosion OK
Macro QK Elungation & in 4r 57.9:
Reduction of aren 77.6
e T ORI - CHEMICAL COMPOSITION ~—---.. .. S B CIPS
Carboy (c ) 019 Manganese (M) 1 g10
Fliosphorus (P ) 023 Sulphur (s ) -02s
Hdilicon (51} 430 Chromium {Cr) 18.180
Nickel. (N1} B.350 Cobalt {Co) -130
Topper {Cu! 330 Moly {Mo} L350
Vilkrogen (N ) 054 Columbigm {(Cb) .09
Titanium (i) 004 Aluminum (AL} .003
Tin {Sn) 00s Ceriam (Ce) .007
Calumbium/ | .000 . 000
Tantalum (Ch+Ta) . 003 .000
Iran {Pe} Balance :
Melt Practice EAF
Refining Practice ROD
De-long Ferrite 6.5

Knowingly & wi
or making falg
herein could cons

We: hereby certif
this reporno are

CASTLE METALS -

e, ftictitje

Y that the chemical anal
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REC'D FaoM Y\\\'w?&c\

Palarh, Inc.
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JUN-12-2003 THU 02:49 pM TFK MIDWEST FAX NO. 708 430 0147 P. 01
I Srem 85T 102, Pooog678 7—7—/{) \
] ALY
1 1 TEST REPORT , / ﬁ
Acciaierie ‘ @ o 1 g A/
Valbruna .. I |
8100 VICENZA [Kulla) - Vigle delle Solenta, 25 xl, . - ;20‘)*% 10;
HRSLNO 2.
Buyar: VALBRUNA CORP. Buyerg P.o. No; 112-168868 / STOCK
USA  OAKLAND NJ 07438 Mill Order No: 01 € 48784 - 27 Packing List Ho: 2001/ 11763-p
Deivery Condltion: COND.A, PICKLED .
Sze: FLAT 7 41v ) Gty Abu.: 2366 Hoat Paint:
¥ .

SPECIFICATION

ASME (1} SA479,98,330400/03,A ASTM A278,2000A,370400/03,A

ASTM A470,2000,530400/03 A

OQ-9-783,F,304/204L.A ASTM A282,98 PRACTICE E ASTM Ad484,2000,,
(11 SECTION I FART A 98 EDITION THRU 00 ADD.
; CHE ANALYSIS
Heat No // c Mn [ 3 g N Cr Mg Cu
- ¥
233838 0.01 1.54 0.028 0.027 0.49 B.14 18.35 0.50 61
L. /1 8 0 ]
| Co -Sn N ]
L 0.09 0.080 |
MECHANICAL PROPERTIES _ v _
T3 YS 0.2% E RA HARONESS 5o
g B T I My = 2
g2 84 48 189 189
MECHANICAL CAPABILITIES FOA
HEAT TREATER CONDITION ] ] ]

OTHER TEST(S) and/or REQUIREMENTS :

Matarlal is free rmm comnmfnallon by mercury

Materia! (s 8giytion hes! lreated free trom continuous carbide natwork.
Grain aize method ASTM E112/06 : 8-

Annealing temperaturs 1980 F lor 0.5h/ water

No welding or wald repair.. - S

Micro and macro sich tesl OK

Made in ltaly :

Intergranular corrosian test par ASTM A262,98 pract. E: OK,

P

___..-,-=/

A

<039
TRACER

- o

Melting process : E+AQD -

7 Qualty ger
20/12/2001 B M o

Vicanza,

Inipector
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e f)& , g‘(_ -);‘7_

r‘\br\chmnsprurzquqnlu 3.1 R

WALZWERKE nach DIN EN 10204 B _
Inspectlon cert| ficate o f— o
EINSAL GMBH Cortificat ga rarocite O 0F)E D4 _3

WUIT1aM: DE 113 ¢41 328

Walrwecks Eraal QnoH. - Poanach 30 - wa70a Nachio® pere et
T e LT 30 LT84 Nachio )

v

lllc.nnrlundlq_-n

(eg)

Zelcher: dee Werk

@ Nhun..- Tospea

Autrege-Nr, | Pos. Abmessung mm
B -c:!‘ NG en S
Ho Maf

2494 122] 74,200 x 25,409( ma T lat

Warkstam Ny, WerkeloN-Normbe
Nosrripmpei 8 i.439¢ -l L AIST 304,304

—_—
Utterbadingugen | Steal barg ﬂIBI304/L,hot rolied,DIN 1017,to[.acc.to ASTH A
T o 484.1uench.,Pfck;l.,ntraight.,bars- or 3658~4267mm+a1*Is.shorls.
Conrbord o4 wenren fr. 3050 ma unt.{ioX {(12~54'4ghorts fr.1o'unt.iox).ofherw.acc
to ASTM AZ76-94, Q08 7A3 F Cond.A,ASTH A 193-97, BB, AJ20-97
BB, Aa7e/n479 ?7a, ALB2 AtBD P7c,ASME sA 193/98, 684 320r%98,
SA AT9s84 479 AT, 8A 182/9na 1872 HPY, lnfercr.corl'.test ace . to

ASTM A242,Prac.E ‘0.k.,AMSS4639 (AMB5647 G, | nopec.cert.Engl, _
Schmatzan-fy. C:ﬂﬂwh Tutaemensatmung %

W Campxia ifion chmgue

208340 1037 |81 a3 AN L 7i T CR 18,59
Exteie ——
E=REE INT 16,23 IRg »31 [co 077 IR
Prabe-Ne, Btreckyrenzs 1%-Oehin- Zughestigkalt Oshnung ) llnlehnﬂﬂdnoj' ’
TaM-Ho. Yiaki Poiry grenm Tanslu strangth Blongaton Asdiction of Ares
Enzasdig Urve o slon 1% Point Pdsintancy § w Aiongamany Sricton
1% Limey i Taokan 0
ReoO,2 AS0 ©
] R0, 2 o1 am
— — B R . -_‘k_k,_
psi pst
43067 84674 69,0 68,0
Hrta/ rararmaas tore wlrmabnhmdlung/mu YRAIn e et ﬁom-m

Solution annes led 1030 Grad C
wenched. Na weld repair.
HE ASTH-graln Sire: =

Bmottuﬂq:hlwumuo
Mercury: No Contaminatlon.,
Macro and Hlcro Tests ~
Satisfac‘(nr‘y

axroslin
welatany d i torrruinn it rglataing O
Es wird bestau, da0 dis Lieferung den Anlorde de {ih
: "rbednqungcmu ngl Qrderungen der angelihrien
LNI::‘.\:‘W mm-: .1 m-m mm
Das' 2 Wurds maschingll srstaly ynd Jst Uomd8 EN 10204
ohne Unuwsd'\m rechtsverbindlich, tnd

ig
Ih-mﬂenml«nm Mching o EN 108 & iy wihoot algnata
umaﬂlmlhu&t‘uzmmqrﬁﬁlwmmﬁu‘. .
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CERTIFIED MATERIAL TEST REPORT

(Incorporated)
ONE SANDMEYER LANE o p
BOO-523-3968683 FAX 215-

HILADELPHIA, PA 19118-3598g
E77-1430 o www.SendmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Piate Products
. - Since 1952 S

CERTIFICATE OF TEST

L R

SANDMEYER STEEL COMPANY
CUSTOMER ORDER NO ~ © &~ = — ' R

z R SATIIE N St SUAL T w3zocmanoc
o L QUALITY CONTROL DEPAHTMENT
DATE: w4 .05
_*%w_ii* T *'_r_ﬁ_ T f taa a LT T T LT o
AADE: iz T3 SPECIFICATION. =010 Za-243 Tog: oo I HEAT NO SR
— N D el e ——
HECES S oo JDESCRIPTION e
N
RIS . AT N NERIE
- O E

L2

L

REVD102

RECORDS OF ALL TESTS ARE MAINTAINED AT SANCMEYER STEEL COMPANY




CERTIFIED MATERIAL TEST REPORT

(Incorporated)
ONE 'SANDMEYEF! LANE » PHILADELPHIA. PA 1911 g-

BO0-523-3663 FAaX 215-877-1430 www.SandmeyerSteel.com

: Family Owned and Managed —
Making Stainfess Steel and Nickel Alloy Plate Products
' Since 1952 . B

CERTIFICATE OF TEST

IR Too o TUAINT THAT THI CHEM:

- T e e

) XN i ! B : [a S )
-0 : o Lo

SANDMEYER STEE COMPANY

CUSTOMER ORDER NG~ 1 - 4 R SRS COTASEIRORUMITU nisugaoioc
o QUALITY CONTROL DEPARTMENT
DATE. - .=
T T ——— R R e
aapE I Tt SPECIFICATION  =517F 24 -34a o ~ | HEAT NO =EETI
woes [T T o vescapron T
I
: - :- TIav Tzt

N

COTIE- 2 ey

HEAT NO.,

HEAT NO.

- BEVGI/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEE| COMPANY



CERTIFIED MATERIAL TEST RerPORT

{Incorporated)
ONE SANOMEYER LANE » PHILADELPHIA. PA 15119 E-359g

BO0-523-36683 » FAX 21 5-877-1430 www.SandmeyerSteel.comi

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Co Since 1952

CERTIFICATE OF TEST

N . e e e s
= Lo - - W [ iz z 2 :
TLOATNTHEWEET ug £

J RN B!
SN o~ m

SANDMEYER STEEL COMPANY

USTOMER ORDER NO. R R HTRSEE L SURIITY wmavmaos
QUALITY CONTROL DEPARTMENT
JATE: *
ADE: T2 SPECIFICATION - =780 =4 -0 o 1o HEAT NO A
ices | T ke nion T
|

HEvo3/e2 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATERIAL TEST REPORT

{Incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA 19116-3598
BO0-523-3663 ¢« FAX 215-B77-1430 . www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
‘ Since 1952 ‘

SANDMEYER STEEL COMPANY

USTOMER ORDER NG, 732 <0 = ZARI s MANLIDE 2UALITY szzugc Tz
o QUALITY CONTROL DEPARTMENT
JATE: C -

———— — e —
ADE: TS i SPECIFICATION:  #°HE Za.-31:10 23101 op | HEAT NO e
E&%'%_m'"_“_m"m"[f;“‘fi;,l' DESCRIPTION L T

-)i
// [ — T - H S T R
4 oG P :

© HEVOM02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



CERTIFIED MATERIAL TEST REPORT

(incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA 191168-3588
BOO-523-3663 ¢ FAX 21 5-877-1430 www.SandmeyerSteel.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products

Since 1952

CERTIFICATE OF TEST

CHEMICAr

FUALITY azzigm STz

QUALITY CONTROL DEPARTMENT

tADE A R SPECIFICAT!ON R ICTL En HEAT NO.- -
55;? T T ~ DESCRPTION T T o
/| BRI L
L - Tt 130z B

B

HEAT NO.

HEAT NO.

- = - £r—
=T - (=SS
. .

[SSEREN

AEvo3/n2 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY



Uz NoTE TR v IER
5 HIaHW Ly AND ME
SANDMEYER STEEL COMPANY
USTOMER ORDER NGO~ 71 &7 FERELIE - URNLSTR e Lol L
S QUALITY CONTROL DEPARTMENT
DATE. - a1
IADE: oIy SPECIFICATION - 1% D S R HEAT NO R
C@j\i_ o - B} ] ' (ll—S(HlPT@f\T:_i - T T e
| : -
|
] - 7 3 :
. _ 7 ; : R
‘ . - g - i
: CETIE ISTof
| Fzz o oL :

HEAT NO.

CERTIFIZO MATERIAL TEST REPORT

(Incorporated)

ONE SANDMEYER LANE e PHILADELPHIA, PA
BOO-523-3663 . FAX 21 5-87

19116-3599g

71430 e www.SandmeyerSteet.com

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
- Since 1952 -

o 0517'?_21—)}/07

HEAT NO.,

¥

S HEVO3/02

HRECORDS OF ALL TESTS

ARE MAINTAINED AT SANDMEYER STEEL COMPANY




Yo/ 12/72008 FRI 15:01 FAX

0373172003 MON 21 04

FAX 847 455 8102 Castle Tesrt Reporrs

Dooso0s

@oo1s01

CERTIFICATE OF TESTS ABN

" —— — —_—
AHMEPRUEFZEUGNIS CERYIFICAT DE CONTRO

CERT SERIAL# 000382589

@ TALLEY METALS

A Carpenter Company

<

Taliey Metals Toclinology. foc "
F.0. box 2498

03/27/03
LUSTOMER / BESTELLER / CLIENT

Hivegvibe, SC 24551 1ol Bud 445 /54 Fax B4 425 biay

FICTIgTode o FRAVDULENT ITATEACHTS g
e¥ rkcLvor

A EATRIZSE gy THLE Bocunext

THE RCEORDENG aF Falsf,
HC FYDCRal (ay. TITLE tr,

FAY BE PUNISHED AS & FELDRY UKDER “ENEdaL STATyr
CHARTCR a7 .

L DaATA REPREZENT THE REEULTS oF ‘.AL'ECS AMD TESTS

ARTZYNAL  PATA RECORES cay

HADE
EE TRACED By

THER TECHWICA
ON SANPLES COLLSCYED PRON THE TOTLL Lar.
REFERENCE TO THE Ca¢PiMYER nRORR WUREPE .

HATERIAL (% MAMUFACTUNED CREC FROM MEECURY. Rapfuna

TUES DOCUNCHT NKALL mwer BE REFRUPUCED. Exceipy 1w Fuct, .
CF CARPEMTER TEANMOLRGY CORPONAT (aN.

AEMELO
SELLER / VRRKAUFER INENDEUR  PAGE -

TALLEY METALS TECH, 1INC.

AXD ALPHA SOURCE CQMTang
HITHAUT e

MAFLON.
WRITTEN Cowcen)

CUTINCR 08DCA No./bEOTELL Rt AR DL OOAMANDE

[

A.M. CASTLE & CO
3400 N WOLF RD
FRANKLIN PARK ,IL 60131 ACCOUNTS PAYABLE
P. 0. BOX 2498
HARTSVILLE ,SC 29551
Y

r CARPEMTER NJ. /WZRES-NE. 4= BE REFERCHCE ThTERME DATE NaTudstate ’qua”w“umﬂr,

TLY352201 L10515

L01—76406

! a3/27/03 ! 2105.0

HEAT NUMBER, / SCIIMELZIENE / NY DE COULES - 150467
PRODUCT DESCRIPTION: TYPE 304-10 ANNEALED COLD FINISH
""""""""""""" : Crdsil barr s i
SPECIFICATION: TALLEY 304L-TIA §d2/10/98) ' ,/
-------------- -S5-763F (06/27/)3% CETL Rre A
s 5635 rR&Y i 87;Jf8§ b~t-i“Dﬁ?ﬁngﬁuww”*ui/ggyéf;/
AMS REV 7 FODLa I TS
ASTM-A182-02 (CHEM ONLY! "'“““““‘m_mfﬁkﬁgtn
ASTM-A133-01B (CL 1 EXCEPT PAR 6.3.1) T T
ASTM-A276~024
ASTM-A314-97 REAPPROVEDézooz)
ASTM-A320-02 (EXCEPT BA 4.3.1)
ASTM-A479-D22
ASTM-A484-00
ASTM-A580-98 §$TZES -500" AND UNDER ONLy
ASME-SA182 2001 EDITION-AQ2 ADDENDA (CHEM ONLY
ASME-SA193 2001 EDITION (CL 1 EXCEPT 'PAR 5-3.1;
ASME-SA320 2001 EDITION |EXCEPT van 4.3.1)
ASME-5A479 2001 BEDITION
S-00-S-763A %02/ 703)
f SIZE  2.000000 IN.({ S0.8g MM) RD BAR
| PRIMARY HEAT CHEMISTRY:
c MN SI P 5 CR
0.022 1.74 0.26 . 0.020 0.023 18.29
NI MO ot} co N
8.56 0.08 0.14 0.06 0.062
. INTERGRANULAR CORROSION TESTED TO ASTM-AZ62, PRACTICE E - ACCE )
'éﬁ?@%&%@a¥%8§°§§§8535§§ FREE FROM CONTINUOUS GRATN BOUNDARY cagg%géE
rnES MATERIAL CONFORMS'T0 THE TECHNICAL REQUIREMENTS OF THE
REFRRENCES AL GOR Q AMS SPECIFICATION
Is ERIAL IS CAPABLE OF CONFORMING TO THE TECHNICAL REQUIREMENTS OF ASTM z

82.
THIS MATERIAL WAS MANUFA

CTURED IN ACCOR

DANCE WITH CARPENTER SPECIALTY ALLOYS

22, DATED 3/02

OPERATIONS QUALITY PROGRAM MANUAL REVISION .
DISCS MACROETCHED AND APPRQVED
HARDNESS as SHIPPED, HB - 185 (MIDRADIUS)

GRAIN SIZE PER AST™ E112: g

CONTINUED ON NEXT PAGE




06/12/2008 FRI 15:02 FAX

diooe 006
0373172003 MON 21:05 FAX 847 455 8102 Castle Test Reparts @ooz,01
(CERTLFLCA'J'E OF TESTS ABNAHMEPRUEFZEUGNIS CERTLFICAT DE CONTRO

CERT SERIAL# 000382589 @ THE RECURPING OF FALIE, FICTICTOUS og FRAUBULEST 5TaTERENT & OR ENTAL

Ay 85 DUKITHEG A5 a 'FELONY UNDZR FEOERAL & FaTures LNCLUO [nG szgfiln','_AE"”T[",:_cr””f:r
E IALS CHAPTER <7. .. : JRLE
o TUL WALUCS 4ND OTHER TECHWLCAL DATA REPRESEXT

THE RESULTE oF ARM.YSES Aun vepps HADS

oo pLAMVLLE COLLECTRO F@ON TAR TOTal LOT. ORICIHAL  pobs RECARDE ppw :
A Carpencer Company REFINCNES To fod CadcENTCR oRDEE WumnCH. A% BE IgaCey av
* MATCXTAL 13 MAKUFACTURID FREC FRON NEACURY. Ranrun amd adpsck SOURCE CONTANIXATLON.
T MMALL NOT BE REPRODGCED, Exeder tw riny, u
talley Mecals Technotogy, tne, © FHIS DOCURERT  3hal ITHOUY the o

i
A oNE
UF CARPENTER TECHNYLUGY CORPORATION . ITrEX consgu
PO, Box I4338

Hertywille, SC 29551 Tel, 843,335.7540 fax B43 3356465

03/27/03
gu/z A ; 1o LLLR VERK 4 VENDEUR PAGE -
Ago I%A‘?SVEEEE‘ IE{aDC.O TALLEY METALS TECH, INC.
g‘R4ANI{LIN PARK IL 60131 ACCOUNTS PAYABLE
’ P. O. BOX 2498
HARTSVIT.LE ,SC 29551
f CUSTOHCR AOOLE M./ ECSTELL-WE. . u% pC CORMANGE ﬁr CARPENTER MO. DETCD-MR. /N OO ZELCRONOD XM!EWI}AT[IDAWK!DITE—\ WilentT orwrents
01-76406 TLY352201 L10515 ' 03/27/03 2105.0
HEAT NUMBER / SCHMELZE-NR. 7 NY DE Coul ke - 1504 67
YIELD STRENGTH (0.20 %% KSI(MPA) 47.9{ 330}
TENSILE STRENGTH, KSI(MPA) g1-0t 627
ELONGATION IN 2.00 P 2.
REDUCTION OF AREA, % 75.0

WE HEREBY CERTIFY THAT THE ABQVE TEST DATA ARE IN ACCORDANCE WITH THE
PURCHASE ORDER AND SPECIFICATION REQUIREMENTS.

STEPHANIE E. MCCULLUM
8UALITY ASEURANCE ENGINEER
ARPENTER TECHNOLOGY CORPORATION
14844 caASTLE 3304-97
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COPPERWELD

, ’ 0 - Z-C? -77 8
LTV COPPERWELD MECHANICAL f g
GROUP STAINLEgSZ T ‘
BLIZABETHTOWN, XY 42207 )
8)85 23 < o
TUBUAR PROOUCTS i T Rene 8as)a e OFYE - sy G077
RN Eremy DEX
MATERIAL TEST REPORT T 181066 J—
- _..-;: -
SPECIYMICATION C‘USTOM‘ERORI)F.R —
ASTM A249/A269 ==
- —
ASTM A249 0 ==
ASTM A269 01 60-035879 = |
ASME SA249 0] ="
ASTM A5S4 98 TR 6301739598y =
=
CRADE SIZEO D s WALL) QUANTITY ) SHIPPED DATE ':___:’:——'_/‘;—;_
T ==
%iﬁj‘!\l&u Q0. 00 11 04/24/g 04/24/, -
CONDITION PART KO S# 00001947
TW STNLS TUBE AVG. WALL BRIGHT ANNEAL 2.5.065840
x:_; CHEMICALANALYSJS .
ST T

50047813

GRAIN
5 8 130 18.27¢ .086 [ro 100
oz co
. o Py MECHAHICAL FROPERTIES
H Q’T NO LOAD NO YIiELD TENSILE PS| ELONG 3 RED IIARDNES'S IMPACT
- Ps} AREA % HHN ROCKWELL. FT.-1.BS
K T31?2340/4632O 32320 ’
i
OTHERTISTING s
Reverse Bendt AU Under Wager {Psh
OK
rlri Reverse Flameming 1y . HerTJV(?“;)k"

TV Copperweid Jainleas gy,

ol eubing doe oy use y af
products urgaad in ine US Chaan Av Ag of 1993
T REPORT NOTARTZED Witew UTRED
SWORN AND SUBSCRIBED BEFQRE M e
THIS L __DAYOF___ DI —
MATERIAL PRODUCED T THE SPECIFICATION(S) SHOWN ABOVE, NO
ADDITIONAL sPECIFICATIONGS) 15 IMPLIED OR WARRANTED.

W‘
Bremt A ; Technkclan
2.5.065 $1o
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LTY

LTV COPPERWELD MECHANICAL
GROUP STAINLESS

TN COPPERWE[D ELIZABETHTONN, XY 42701
- — Telephone (888)855-8823
O Gry — TUBULAR PRODUCTS i PAX (888) 855919
X 57y G C/
TERIAL TEST REPORT

‘ 1885135

R [ SPECITICATION CUSTOMERORDER —
’ = \ V | CHICAGO TUBE & IRON CO. ASTM A249/A269
O FrE ~ 3 12531 WEST 48TH STREET ASTM A249 01
_ _ o | CHICAGO IL 60632 ASTM A269 01 CC2777
15703 x | ASME SA249 01 :
i ASTM AS54 9§ FAX . (773)523-13?5
GRADE SIZE(0.D % WALLy ‘Imn SHIPPED DATE
TP3I04/TPI04L, 1.000 X 065 951 LB 1506.24 PT 04/10/03 04/10/03
CONDITION PART NO S# 0ooO18B3
LW STNLS TUBE AVG., WALL BRIGHT ANNEAL, CK0193 50037281
HEAT NO, CHEMICAL ANALYSIS GRAMN
¢ Mn 3 5 50 N1 <r Mo Ca [ Al N omeuﬁ‘{ SZE
898613 .019] 1.800 .029 .0100 -530 [ 8. 310 |18.170 L4101 . 460 . 050
7 00
00000
MECHAMICAL PROPERTIES
HEAT NO LoAd NO. | YIELD TENSILE P51 | ELONG % | RED HARDNESS IMPACT
st AREA % BHN  ROCKWELL | FT. .igs
2.0" RB
898613 T3007349{ 49640 SBBE6O 61 87 v
OTHER TESTING
Flaage Ten Flaneniop T Revere Bend At Under Water (PS1)
OK QK OK .
Flare Texe Reverse Flanening Eddy Current Hydro (PSI)
OK QK OK
B RATIRG ™ —

. q.lﬂd.lulfu:wuyodlﬂspoc'-lw-lby
wh'x:hisliq-'dlmﬁu-ul:ﬂmhhp@nm
acility. wmwwmmnmmnm

uct,
TV Copperweld mainioey #toel whing dow ot te zny of
Producy aepeced mbe U.S. Clean Air Act of 1990,
4 BLH THi5 TBET
SWORN AND SUBRSCRIRED BEFORE ME
THIS DAY OF
NOTARY PUBLIC
Brent Technician . J

MATERIAL PRODUCED TO THE SPECIFICATION(S) SHOWN ABOVE. NO
ADDITIONAL SPECIFICATION(S} IS IMPLIED OR WARRANTED.




CERTIFIED MATERIAL TEST REPORT
SSC ORDER ND.

SANDMEYER STEEL COMPANY
‘ (Incorporated)
ONE SANDMEYER LANE ¢ p

B00-523-36863 FAX 215-

Family Owned and Managed —
Making Stainless Steel and Nickel Alloy Plate Products
Since 1952

CERTIFICATE OF TEST

ATITY THAT THD o3z T3I3
AN HECHANICAL TE3T Rts RiNG
PNOTHIIS CERTIFICATT ARE SN
TRIFE Az ACUGRTED =¢ THE RED
SANDMEYER STEEL COMPANY
CUSTOMER ORDERNO. <7330 = SRERLTEY L ManNATTDR ChiaT T T AZEIRANTT
.. QUALITY CONTROL DEPARTMENT
DATE: - .= 21
e i AT wnﬁ__iﬁh_—f:"_Ai‘:T . L ‘ﬁ_ﬁ—_ﬁﬁ——‘—"ﬁ‘—'f""_‘\
HADE: s 2T J SPECIFICATION:  A5HT 24 .40 = RIS HEAT NO .- R
. oeschwTion T T o

pem .
AVISTA TND

REVo/02 RECORDS OF ALL TESTS ARE MAINTAINED AT SANDMEYER STEEL COMPANY




¥ 572

2703 16:22
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" PURCHASERT Besteler / Cliont;

Prudent |a) Stainless Plipe

BE. (0 - 20501 Momtberd Codex -
To: 830089 33 00 Fax : 033089 57 37
Ewall ; davvfrusco@derv—stainloss.com

DMYV STAINLESS France

Joanne Smith-TEK MIDREST

INSPECTION CRRTIFICATE
ABNAHM EPRUEFZEUGNIS
CERTIFICAT DE. RECEPTION
3-1-B - EN 10204; 1991 + A1:1997

373 (:,:,c'—:
0.8 77
it
K TRETRY: T ey
0291371 D076
SO
Page: 1 7 2 =

" PRUDENTIAL STAINLESS PIPE CORP,

. CUSTOMER'S ORDER Mo/ Kundenbestallar / N Commands cllernt iy FOTTES R
DMV ORDER No / Wedksauftragens / N* Commands DNV 204727360 . o
Product ; Seamiess Ppes | Mok firished " Annedled Pickled Passivaled
Erisupmis: Nathlote Stablrohre Warmgefertig Abgeschreckt  Gebelz
Type de Produs : Tubes sans soudure Rinls & chaud Hypertrempéds Ddcapés Passivés

| Grade{s} ana Specification(s) / Stahisorte und

MT3LMT304 VALIMA

ASTMAS1(/96
| Marking of the

" SUPREME -SEAMLESS- 6,000 Op X0.250 WT ASTM

HEAT NUMBE

product/ Kesozechnurg / Marguage:

A SIT - MT3041/304 -

R:41?340-WTI?M-AANDP-LENGM%%‘.E%FF

Befa cvors chriften / Nuance(s) et spdcificossnfs)

Supplemantary requirements f Zuaktric Aofordermpen / FPrescriptiont supplémentaires:
Size Tolerances { Tolleranze / Tolérances Dimensionnclles: according to ASTM AS1186 AW TABLE 4
P Ne  Welghi Toual Leageh oD A Mis Leagrh Max Leagh
10 1454 K 62,482 m 152,40 mm 635 mm 19 mxm HTlem
P 3205450be ARy £.000 * 0.25¢ BuR__ . uDA
Chmical Aalysit / Ch rmische Zumm s cwsctrany | Curarirkipa Clip o ™ o -
Valing Proceas /Erschmelomagimrt / Sabarater :  Herics Sl roshd / Batrgne + AOD or VOD
Kot No  Schmatzen Nr. /K" Coulée : £12340
N ST $ N o T ——
n 800 18.00
ax 0.035 200 0.040 0.03¢ 1.00 11.00 20.00 ——
Porlchum dr ariCoudi o 0010 166 0.027 0280 0.38 1007 1829 . .
! | 0018 16470028 0297 0310 10.010 183715 o
Machanicy and Ui taBurgic of Froperies 4 Machantse he ynd Metalurgised ¢ Kaminwarta I&ﬂé&ﬂpqiﬁd{u tli&d-l.i‘—na T
TERSIE TEST 20°C YS0Z%(P3I} T § PsI) Elangation { 2 |
Zagfleatigicait Rp 0av [ A%
Treckon Re $2%
. Leng Requi e Min 30000 Min 73000 Miz 35
- 1985 Remaks: 40901 82184 531

i

HARDNE 55 TEST/HAERTE/ DURETE -

1985

Requireenents - <=9OHAT 24
e .. S

TEK MIDWEST pO# - Bog15

PSP# - 717484




